SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

DFT-s-OFDM

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / Full RB

Ref Level 46,47 dBm  Offset 451608 Made Auto Sweep s
Count 100/100
Limit Cheed PRsS
PR N R
30
0
10
o aaid | j’ t
20
I .
40 dBm
50
CF 24.35 GHz 30005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar
24.150 GHz 24230 GHz 1.000 Mz 2418572 GHz -26.91 dBm -13.91 B
24230 GHz 24250 GHz 1.000 Mz 2423984 GHz -24.53 dBm -19.53 dB
24250 GHz 24450 GhHz 1.000 Mz 2443604 GHz 376 dBm -46.24 dB
24450 GHz 28470 Gz 1,000 Mz 2445004 GHz -25.81 dBm -2081 dB
24470 Ghz 24550 Ghz 1.000 MHz 24.47282 GHz -27.05 dBm -14.05 dB
oy DR o O

14:52:07 2B.12.2024

intentionally blank

NR Band n258A/

200MHz / 16QAM

Middle Band Edge / Full RB

Ref Level 46,47 dBim  Offset 45.16 B Made. Auto Sweep 6L

Count 100/100
Limit Cheed PRss
a0 e 4=
30
20
10
0dBm i [- \
20 |
IO —
40 dBm
50
CF 2435 GHz 30005 pis. 30.0 MHz/ Span 400.0 MHz
2 Result Summar
24.150 GHz 24230 GHz 1.000 MHz 24.21295 GHz -28.34 dBm -15.34 dB
24230 GHe 24250 GHz 1.000 MHz 24.24996 GHz -25.43 dBm -20.43 dB
24.250 GHz 24450 GHz 1.000 MHz 24.41163 GHz 2.47 dBm 47.53 dB
24.850 GHr 24470 GHz 1.000 MHz 2445012 GHz -27.34 dBm -22.34 dB
24470 GHz 24.550 GHz 1.000 MHz 24.47058 GHz -28.12dBm -15.12 dB
R = o

14:53:08 2B.12.2024

intentionally blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number :A5- 20 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.:

FG4N0917H

DFT-s-OFDM

NR Band n258A/ 200MHz / 64QAM

Middle Band Edge / Full RB

Offset 45.16.0B Made. Auto Sweep

Ref Level. 46,47 dBm

SPURMOUS tINE ABS00: T I l

-0 .. L

40 dBm
50
CF 24.35 GHz 30005 pts 40.0 MHz/ Span 400.0 MHz
2 Result Summar

24150 GHz 24230 GHz 1.000 Mz 2422782 GHz -29.80 dBm -16.80 dB

24230 GHz 24250 GHz 1.000 Mz 2423994 GHz -28.40 dBm -23.40 dB

24250 GHz 24450 GhHz 1.000 Mz 2441532 GHz 0.07 dBm -49.93 dB

24450 GHz 28470 Gz 1,000 Mz 2845028 GHz -28.03 dBm -23.03dB

24470 Ghz 24550 Ghz 1.000 MHz 24.47234 GHz -28.95 dBm -15.95 dB

Ready [inannnnnnl i

14:54:11 2B.12.2024

intentionally blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

CP-OFDM

NR Band n258A/ 50MHz /| QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

tiVie ~

Ref Level 5147 dBm  Offset 45.16.0B Made Auto Sweep

1 Spurious Emissians

Line _SPUR|OUS_UINE_ABS_od2

saL

Count 100/100

pectrum

Ref Level 51.47dBm  Offset 45.16 0B

1 Spurious Emissians
timircreey:
Line _SPUR|OUS_LINE_ABS_0f2

Mode Auto Sweep

30 dbm

20 dbm

10 dBnr

0

SPURIOUS_LINE ABS 002

13:25:11 26.12.2024

20 — 20 dBi
30 30 dBrmr

-40 40 dBi

CF 24.35 GHz 40005 pts. 40.0 MHz/ Span 400.0 MHz

2 Result Summar
;:;:E é:: ;:;ﬂ;; é:i :ﬁ mﬁ ﬂ%:};g; g:; :::gg :gm ﬁ"ég 32 24.150 GHz 24245 GHz 1.000 MHz 2421378 GHz -26.50 dBm -13.50 dB
24750 GHz 24450 GHz 1,000 MHz 2429348 GHz 8.66 dBm 134 dB 24245 GHz 24.250 GHz 1,000 Mz 24.24577 GHz -26.46 dBm -21.46 dB
24450 GHz 24455 Gz 1.000 Mz 24.45406 GHz -25.12dBm 2012 dB 24.250 GHz 24.450 GHz 1.000 MHz g:»}}gg? g:z 150.351 g:m -?gg? sg

24.47155 GH: -25.20 dB;i 212,20 dB 24450 GHz 24,455 GHz 1.000 MHz .4 z -15.. m B
24,455 GHz 24350CHz 1000 Mz -3 L — 24,455 GHz 24550 GHz 1.000 MHz 24.45531 GHz -19.58 dBm -6.58 dB
fedy R F& s =
[ — R

15:12:41 28.12.2024

NR Band n258A/ 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

tiVie -

Ref Level 46,47 dBim  Offset 45.16 B Made. Auto Sweep

6L

Count 100/100

n

RefLevel 46.47 B Offset 45.16 aB

1 Spurious Emissions

Mode Auto Sweep

-
Limit Cheel PRSS © Limit Checd o
40 = S LNEAR—0G - B
2 30 dBm
20
10 10 d
e eam——— et
] ~ t 0 dBirr f 1
SPURKOUS_HNE ABS 00, I i SPURIOUS_UINE ABS 002 ’ ‘
-20 -20 dBrr M \
M 30 day ot —
40 4B 40 dber
- 50 dBmr
CF 24 35 GHz 30005 pts. 30.0 Mbiz/ Span 300.0 MHz | |cF 34.35 GHz 40005 pts 40.0 MHz/ Span 400.0 M}
2 Result Summa s
24,150 Ghiz 24240 Giiz 1000 MHz 28,3930 GHz 2313 dBm 10.13 6B h_—_
24280 GHz 24350 GHz 1000 MHz 24.22994 GHz 2154 dBm 16,54 dB 24.150 GHz 24.240 GHz 1.000 MHz 2419275 GHz -18.45 dB
24250 Gtz 24450 GHa 1000 Mz 2431000 GHz 6.64 dBm 4335 dB 24240 GHz 24250 GHz 1000 MHz 2024924 GHz 2627 B
24450 GHz 24460 GHz 1,000 MHz 24.45606 GHz -29.67 dBm -24.67 dB Ll 2506 1000 s Lol 7.88 dBm e
2446317 GH -29.83 dB -16.83 dB 50 GHz iz < iz v -
Lo Lot o L = L F 34,460 GHs 24550 e 1000 WHe 24.46110 GHz 997 dB
Reacy & iases », 2812200]
s
11:49:47 28.12.2028
15:23:34 28.12.2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

CP-OFDM

NR Band n258A/ 200MHz / QPSK

Middle Band Edge / Full RB

6L

Ref Level 46,47 dBm  Offset 451608 Made. Auto Sweep

Count 100/100
30
0
10
0 - f
I ! |
" |
SPURMOUS —HNE-ABS 00 T i . .
] , intentionally blank
20
30 dBr T T |
50
CF 24.35 GHz 40005 pts. 40.0 MHz/ Span 400.0 MHz
2 Result Summar
24150 GHz 24230 GHz 1.000 MHz 24.22358 GHz -24.79 dBm -11.79 dB
24230 GHz 24250 GHz 1.000 MHz 2428957 GHz -22.19 dBm -17.19 dB
24.250 GHz 24450 GHz. 1.000 MHz 24.407 68 GHz 3.43 dBm -46.57 dB
24,450 GHz 24470 GHz 1.000 Mz 2445004 GHz -21.84 dBm -16.84 dB
24470 GHz 24550 GHz 1.000 MHz 24.471 50 GHz -24.92 dBm -11.92 dB

T

14:55:37 2B.12.2024

TEL : 886-3-327-0868 Page Number :A5- 23 of 34
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

Spurious Emission

NR Band n258A (30MHz-1GHz)

Horizontal
Data: 5
o Level [dBm) Date: 2025-02-08
241
5.7
13 -13
-21.4
-29.3)
=374
-45.0
-52.9
60.7
68.6] 1
764N I | wa | | st . At
S b
ot
-921
™30 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site 1 03CH23-HY
Condition :-13 ERP_20241229 HORIZONTAL
Projet : 4N0S17
:n2b8a
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 551.86 -78.11 -57.11 -13.8@
Vertical
Data: 6
JnLevel (dBm) Date: 2025-02-08
21
-5.7|
1 -13
-21.4|
-29.3
-37A
-45.0(
52, !
607 ' l ‘ | | l\ | |
o ALl i
o1 VL YV
-16.4/ Q\M‘ Al L
-84.3
921
-10 30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site :03CH23-HY
Condition :-13 ERP_20241229 VERTICAL
Projet : 4NOS1T
:n258a
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 642.97 -52.37 -39.37 -13.00

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: A5 - 24 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

NR Band n258A (1GHz-18GHz)

Horizontal
Data: 5
Level (dBm) Date: 2025-01-29
57|
-11.4 13
A7
-22.
-28.
343 H
3
-40.
457 ]
st g b
574 _,).-—/M Pt
-62.9
,ssw,‘”f
-T4.3]
“1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 1 03CH23-HY
Condition :-13 EIRP_20241229 HORIZONTAL
Projet : 4N0S17
:n2b8a
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 17762.88 -36.21 -23.21 -13.88
Vertical
Data: 6
Level (dBm) Date: 2025-01-29
-5.7|
-11.4 13
-17a
-22.
-28.
-34.3 1
40 e
o W—"-wfm
-51.4|
571 ot
-62.
e
.ss.ow(M
-T4.3|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 1 03CH23-HY
Condition 1 -13 EIRP_20241229 VERTICAL
Projet : 4NOS1T
:n258a
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
de 2762 00 27 83 24 03 13 oo

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM

NR Band n258A QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RBW 100 MHz
VEW. 3.00 MHz
Tracs: AVERAGE

SWP Count: 100

q 32 275 GHz
5450, 000 MH: SWP. 16001

Span: 15
Dector: AMS
&0

55
50
45
40
3
&1
25
20

Level (dBrm)

20
25
30 P —— e A

35
0

50

55

0

2455 %48 241 034 3227 u
Frequency (GHz)

314 w07 40.00

Level (dBrm)

RBW 100 MHz
VEW. 3.00 MHz
Tracs: AVERAGE

SWP Count: 100

Cent Fi
E SWP. 16001

32 375 GHz
0,000 MH:

Dector: AMS
&0

55
50
45
40
3
&1
25
20

ESEeSSie=====

Gk okl

&

2648 2841 3034 7 3

322 s 3807 4000
Frequency (GHz)

Middle Channel / 50MHz

Middle Channel / 100MHz

Cent Freq 32275 GHz  RBW. 100 MHz  SWP Count: 100

Cent Freq 32275 GHz  RBW. 100 MHz  SWP Count: 100

Span 19450000 MHz  VBW 300MHz  SWP: 16001 Span 19450000 MHz  VBW 300MHz  SWP: 16001
Dector: RMS. Trace: AVERAGE Dector: RMS Trace: AVERAGE
&0 &0
55 55
50 50
5 5
0 0
35 35
0 0
25 25
20 20
] 10
E 5 E 5
H H
. 3
§ 5 § 5
0 0
20 0
i NP - e
n ] n B
a5 a5
40 40
45 45
S0 S0
55 55
50 -0
2455 2648 2841 034 221 uz 1 3807 4000 2455 2648 2841 034 221 uz 1 3807 4000
Frequency (GHz) Frequency (GHz)
TRP Moasurerrr 1
Ce 32275 GHz RBW 100MHz  SWP Count: 100 o
5¢ 10 VEW. 300 MHz  SWP. 16001
Reflevel 2066 gBm  Offset 451608 Mode Aulo Sween sa > Trace: AVERAGE
55
50
45
0
35
0 B
0
10 dBerr 5
SPURIOUS_LINE 20
10
E 5
H
| e
. .\ -, T s
P N e e "W S e g
0
0
2 e e
a0 B P
a5
40
8 aGH a0z pis ZaaH [T i5
o 50
18.000 GHz 24150 GHz 1000 Wiz 2386355 GHz -27.71 dBm 1471 dB %5
24550 GHz 30000 6Hz 1,000 MHz 31.08635 GHz -13.06 dBm 0,06 d8 40
— 2455 2648 2841 034 221 uz 1 3807 4000
o usinni} Frequency (GHz)
q

14:57:55 20.12.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

DFT-s-OFDM

NR Band n258A QPSK (18-40GHz)
Middle Channel / 200MHz

TRP Measurem k1
Cent Freq 32275 GHz  RBW: 1.00 MHz  SWP Count: 100 i
Span: 15450.000 MHz VBW: 3.00 MHz  SWP: 40001

Trace: AVERAGE

g intentionally blank

20
25
30
s e
40

2455 26.48 2841 3034 227 un 3814 38.07 40.00
Frequency (GHz)

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number :A5- 27 of 34
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

CP-OFDM

NR Band n258A QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

TRP Moasuror

TRP Moasur

q 32275 GHz  REW 100MHz  SWP Count: 100 Cent Freq: 32275 GHz  REW 100MHz  SWP Count: 100
Span 18450000 MHz  VEW 300MHz  SWE 16001 Span 18450000 MHz  VEW 300MHz  SWE 16001
Dector AMS Trace: AVERAGE Decor RS Tracs: AVERAGE
50 50
5 5
0 0
3 3
0 0
2 2
0 0
10 10
E 5 E 5
g g
) )
§ 5 i
o o
5 MK s
20 20
o ] o ]
B RN 1 A ] i S T e
a5 a5
40 0
45 5
50 50
55 55
50 50
2455 248 2641 3034 027 21 31 3807 4000 2455 248 2641 3034 027 21 31 3807 4000
Frequency (GHz) Frequency (GHz)
TRE Moasur
12975
ge‘” F;’,“;ﬁ?‘]ﬁ'ﬂu’;’*z > q 32275 GH:  RBW. 1 SWP Count: 100
Spr 15450.000 M Span 1MS0000 M VEW. 300 Mz | SWP 16001 Lo
ector 71 Dector. RMS Traca: AVERAGE
60
55 .
50 I
45 %
40 0
3 35
0 n
p 2
2 20
1 15
10 10
£ 5 £ o5
& g
] )
g s is
nl 10
15 15 3
20 20
2 25 o N ——
— IR P, |
o 0 NS
35 a5
" 40
45 45
50 50
55 55
50 50
s P T oot o o Sor 000 2455 248 2641 3034 027 21 31 3807 4000

R27
Frequency (GHz)

Frequency (GHz

Highest Channel / 50MHz

Highest Channel / 100MHz

TRP Moasuror
SWP Count: 100
SWP. 16001

Level (dBrm)

| SO R R

2455 2648 2841 3034 3227 321 3614 807 40.00
Frequency (GHz

TRP Moasuren’:
SWP Count: 100
Hz P 16001

= e NNM,IM_,_“,\W

2455 2648 2841 3034 3227 3 314 w07 40.00

Frequency (GHz

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 A5- 28 of 34




swanranas. FCC RADIO TEST REPORT

Report No.: FG4N0917H

CP-OFDM

NR Band n258A QPSK (18-40GHz)

Middle Channel / 200MHz

TRP Measurem k1
Cent Freq 32275 GHz  RBW: 1.00 MHz  SWP Count: 100

Span: 15450.000 MHz VBW: 3.00 MHz  SWP: 40001
Trace: AVERAGE

et
20

2

30

35 A
0 SN et S

50
55
50
2455 26.48 2841 3034 227 un 3814 38.07 40.00
Frequency (GHz)

intentionally blank

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

NR Band n258A
(40GHz-60GHz)
Limit -13dBm/MHz, PASS

MultiView Spectrum -

Ref Level 20.00 dBm  Offset 45.98 dB ® RBW 1 MHz S6L
SWT 60 ms ® VBW 3MHz Mode Auto Sweep Count 100/100

Inp: ExtMiz U

1 Frequency Sweep o ID

M1[1] | -25.01 dBm

-50 d - S —r—— T
40.0 GHz 20001 pts 2.0 GHz o — - ;l%;gzg;
04:00:22 PM 01/31/2025
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=426+ 1.18 + 107 + 20log(1) — 104.8 = 45.98(dB)
TEL : 886-3-327-0868 Page Number 1 A5- 30 of 34

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

NR Band n258A

(60GHz-90GHz)
Limit -13dBm/MHz, PASS

Multiview Spectrum -

Ref Level 20.00 dBm  Offset 42,58 dB ® RBW 1 MHz SGL
SWT Y0 ms @& VBW 3 MHz Mode Auto Sweep Count 100/100
Inp: ExtMix E
1 Frequency Sweep 1RmM Avg Auto ID
M1[1] -20.84 dBm
73.256 100 GHz
10d
10 d
20 df o
20 di
e N e’
50 df
60 df
70 di
CF 75.0 GHz 30001 pts 3.0 GHz, Span 30.0 GHz
ready  NNNNNEENN 5 DR
07:19:32 PM  01/31/2025
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=46.2 +1.18 + 107 + 20log(1) — 104.8 = 49.58 (dB)
TEL : 886-3-327-0868 Page Number :A5- 31 of 34

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

NR Band n258A

(90GHz-100GHz)
Limit -13dBm/MHz, PASS

Multiview Spectrum -

Ref Level 20,00 dBm  Offset 44.96 dB ® RBW 1 MHz SGL
SWT 30 ms @ VBW 3MHz Mode Auto Sweep Count 100/100
Inp: ExtMix F
1 Frequency Sweep 1Rm Max Auto ID
M1[1] -24.67 dBm
90.243 500 GHz
0d
0 d
10 d
2
M
20 d
-40
50 df
60 df
70 d
CF 95.0 GHz 10001 pts 1.0 GHz Span 10.0 GHz
= 2025-01-31
Ready [ B

07:31:38 PM 01/31/2025

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=47.6 + 1.18 + 107 + 20l0g(0.5) — 104.8 = 44.96 (dB)

TEL : 886-3-327-0868 Page Number 1 A5- 32 of 34
FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

Additional requirement for 24GHz bands: Limits of 47 CFR 30.203(d)(2) is applied.

For mobile equipment brought into use after September 1, 2027, the maximum conducted output power
or the total radiated power of emissions in any 200 MHz of the 23.6-24.0 GHz band shall not exceed
-39 dBW (for base stations) or =35 dBW (for mobile stations).

NR Band n258A
23.6-24GHz Worst Case Plot
Middle Channel / 200MHz / DFT / QPSK / 1RB22
TRP Limit -35dBW/200MHz = -5dBm/200MHz > -7.52dBm, PASS

Ref Level 20.00 dBm Offset 45.16dB ® RBW 1 MHz SGL

- Att 0dB SWT 326ms ® VBW 3 MHz Mode Auto Sweep Count 100/100

1TACR @ 1Rm Avg

10 dBm TH

0 dBm

-10 dBm W

-20 dBm n ﬂ ﬂ \

-30 dBi I‘ ﬂ

VPR 0 U o 5 D RO R SO W

AUIYSRNISIES SR SURNIY W SOREIW e

-40 dB

-50 dB

-60 dBi

-70 dB

CF23.8 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz
2 Result Summary None |

Tx1 (Ref) 400.000 MHz -7.52 dBm

{ Tx Total -7.52 dBm |

Ready _ - 28.12.2024

15:43:47
15:43:48 28.12.2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.5+3.46 + 107 + 20log(1) — 104.8 = 45.16(dB)
Note: Channel power integration method is used to measure total power over 400MHz from 23.6GHz to

24GHz in order to show compliance against limit within any 200MHz interval.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No.: FG4N0917H

Frequency Stability|
Test Conditions NR Band n258A / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 24.349964 87.900 3.610
40 Normal Voltage 24.349988 63.900 2.624
30 Normal Voltage 24.350024 27.900 1.146
20(Ref.) Normal Voltage 24.3500519 0.000 0.000
10 Normal Voltage 24.3500969 -45.000 1.848
0 Normal Voltage 24.3501089 -57.000 2.341
10 Normal Voltage 24.3501259 -74.000 3.039 Pass
-20 Normal Voltage 24.3501099 -58.000 2.382
-30 Normal Voltage 24.3500549 -3.000 0.123
20 Maximum Voltage 24.3500698 -17.900 0.735
20 Normal Voltage 24.3501209 -69.000 2.834
20 Battery End Point 24.3500744 -22.500 0.924
Note:
1. Normal Voltage = 3.9 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-0868 Page Number : A5 - 34 of 34
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swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

NR Band n258B AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM NR Band n258B : 99%OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM 64QAM | QPSK |16QAM | 64QAM
Lowest CH 46.09 | 46.01 | 46.17 | 9111 | 9117 | 91.18 | 190.94 | 190.87 | 191.05
Middle CH 46.02 | 45.93 | 46.06 | 91.27 | 91.18 | 91.20 | 190.75 | 190.58 | 190.90
Highest CH 4599 | 4591 | 46.05 | 90.91 | 91.02 | 91.03 | 191.24 | 191.17 | 191.32
Mode DFT-s-OFDM NR Band n258B : 99%OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 290.17 290.30 290.43 389.90 389.19 389.25
Middle CH 289.28 289.52 289.58 389.73 389.91 389.28
Highest CH 290.12 290.58 290.16 390.05 389.35 388.99
Mode CP-OFDM NR Band n258B : 99%OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.05 93.88 194.08
Middle CH 45.81 93.99 193.76
Highest CH 45.84 93.83 194.22
Mode CP-OFDM NR Band n258B : 99%OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK QPSK
Lowest CH 295.60 392.68
Middle CH 292.30 392.69
Highest CH 294.13 392.25
TEL : 886-3-327-0868 Page Number A6 - 1 of 49

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

DFT-s-OFDM

NR Band n258B

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

Ref Level 46.47dBm  Offset 45.16 05 & RBW | Mz

Ret Level 46,47 0B Offset 451645 = RBW 1 MHz

0B = SWT  1.2ms = VBW 3 Mz Mode Auto Sweep - At DB ® SWT  1.2ms ® VBW 3MHz _Mode Auto Sweep
| Occupled Bandwidii
i
40 dBor coar] | |20 dom
20 dBon 308
» e e A ]
)
10 3
/ \
u ,- ) .
v 7
10, -+
Hort Lt oy
LU LSS AT R e P gt A .
0
0 dm 0 g
50 dBen- 50 dery
|CF 24.775 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz |CF 24.775 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz
2 Marker Table
48 GHz 19.50 dBm Occbw 46,088 114146 MHz i 1 24,7814 GHz 19.06 dbm e 45014580105 MHz
247518163 Gz 1462 6B Soe b Centroid 24774865634 Gz m 1 24751926361z 13,19 dBm O s Getroid T Gl
24797 815 GHz. 13,86 B O Bw Freq Offset 134,365 B89 492 kHz 12 1 24.797 8409 GHz 13.56 dBm Occ B Freq Offset 66383 429 55 kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

DFT-s-OFDM

NR Band n258B

Lowest Channel / 50MHz / 64QAM

Lowest Channel / 100MHz / QPSK

Offset 45,16 05 = REW 1 Mz

2ms = VBW 3 MHz  Mode Auto Sweep

Ref Level 46.47 B

- an

Offset 45,16 05 = REW 1 Mz

0aB = SWT ms = VBW 3 Mz Mode Auto Sweep

46179612072 MHz
24774879 284 Ghz
120716190348 kHiz

24.75852 GHz
247517895 GHz
247979691 GHz

Oce Bur
Oce Bw Centroid
Oce Bw Freq Offset

wi
40 dBon 40 dBon
30 dBon 30 dBon
x ' x
M L EE Y vl
1 1 ‘
| |
o t! o = :
"< /
i _
\ , o
, ) RO Ye e )
AT AR Momciramn ] | [T
40 den 40 den
50 dir 50 dir
I GRe 1001 pis. 1.0 Mriz] Spon 1000 WA | | |CF248 Gz 1001 pis. 20,0 MHz/ Spon 200 0 MHx

41.115194 574 MHz
24.798 386 766 Ghr
41613233 639 Mz

24,8022 GHz
24752829 GHiz
24843 344 GHz

17.70 dBm
12.19 4B
12.04 g

Oce Bur
Oce Bw Centroid
Oce Bw Freq Offset

Messusing,

e &8

05:41:25 29.12.2024

e o Mlete

Messusing,

06:25:50 29.12.2024

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

Ref Level 46.47dBm  Offset 45.16 0B = RBW 1 M

Ref Level 4647 dBm

Offier 45,1608 = REW 1 Mz

- s 0B SWT 1.2  VBW 3 MHz _Mode Auto Sweep - oan & ST 12ms = : Mode huto Sweep
1 Gccupled Bandwidth 1 Gccupled Bandwidth
M 1687 dm Ml 1852 dem
0 crsssoocn] [ |40 2500800 G|
30 30
20 dBon 1 | 20 dBon — Y 1
1 At i f o A Rt gy S
1048 L ; 1048 — 1
|
n | \
‘
by i Y
T 4|‘||| My
h ot ] ] ke
P T T B e |l B o M
30 dBen- 30 dBen-
|CF 25.0 GHz 1001 pts 10.0 MHz/ Span 1000 MHz |CF 25.0 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz

91.275173 532 MHz

L 1 25.01449 GHz 16.97 dBm Occ Bw 46.069119 219 MHz L 1 25.0024 GHz 1852 dBm Occ Bw
m 1 24976945 1 GHx 11.06 dbm G B Centroid 24999979637 Gz m 1 24952306 Gz 12,88 dbm G B Centroid 24.998 443358 Gz
n i 250230142 Gz 935 dil G Buw Freq Offset 20363 110134 kbz n i 75044 081 Gz 1285 b G Buw Freq Offset 1556 141729 Wikz
emioe AMNNE [T
14:26:45 30.12.2024 15:21:48 30.12.2024

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

Ref Level 46.47dBm  Offset 45.16 0B = RBW 1 M

Ref Level 4647 dBm

Offier 45,1608 = REW 1 Mz

- A 0B & SWT_1.3ms & VEW 3 Mtz Mode Auto Sweep - A 0B & SWT_1.3ms & VEW 3 Mtz Mode Auto Sweep
1 Gecupled Bandwidth i 1 Gecupled Bandwidth
W 1688 dom ] 1665 dom
40 —— L 0 G
30 30
20 e 20 e -
P v B Rl
10 der . 10 der f -
\ \
\ [ \
Y, 'l
h il
I
20 dierr Ko Wi By AT Tone iy
Kipmeremrererer e wmer e |1 s L v
30 dBan- 30 dBan-
|CF 25.225 GHz. 1001 pts 10.0 MHz/ Span 1000 MHz |CF 25.2 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz

16.88 dBm
9.56 dBm
10.87 dBm

46.054 360 646 MHz
25224875775 Ghz
124.225 796 928 kHz.

25.20932 GHz

Occbw
Oce Bw Centroid
Occ Bw Freq Offset

25201 846 GHz
25.247 903 GHz

90.919 762 811 MHz
25,198 505818 GHz
1,494 181573 MHz.

2519321 GHz
25153046 GHz
25.043 966 GHz

18.65 dBm
12.78 dBm
13.03 dBm

Occbw
Oce Bw Centroid
Occ Bw Freq Offset

P

Mesusing, L

04:50:53 31.12.2024

09:31:42

Mesusing,

31.12.2024

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number 1 A6 - 3 of 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

DFT-s-OFDM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

DFT-s-OFDM

NR Band n258B

Lowest Channel / 200MHz / QPSK

Lowest Channel / 200MHz / 16QAM

Offset 45,160 = REW 3 Mz

Ref Level 46.47dBm  Offset 45.16 B = REW 3 Mz

24,8859 GHz

24753057 GHz

24544005 GHz

17.07 dBm
12.27 4B
13.89 g

Oce Bur
Oce Bw Centroid
Oce Bw Freq Offset

190.948 084617 MHz
24848 530863 GHz
1469136726 MHz

07:22:24 29.12.2024

Messusing,

e &8

0B = SWT15ms = VBW 10z Mode Auto Sweep - 08 = SWT s ® VBW Mode Auto sweep
40 dBm 2asessea oy | [40 dBm
30 dBrw 30 dBrw
n uw n
o~ el S Rl e Padnet P e oo
10 ¥ 10 f T
| | f !
o, & o, 4
A \
. \ A
[ ittt \ f iy
Vet bl e Ao ., n
R
40 b 40 b
50 dBe 50 dBe
€F 29,85 GHr 1061 pts 0.0 MiHa/ Span 400.0 He | | |CF29.85 GHe 1061 pts 0.0 MiHa/ Span 00,0 M

24.896 75 GHz
24753127 GHz
24,544 003 GHz

15.65 dBm
12.05 4B
12.86 dBn

Oce Bur
Oce Bw Centroid
Oce Bw Freq Offset

190.876333516 MHz
28848 564911 GHz
1435089421 MHz

07:21:16 29.12.2024

Messusing,

e &8

Middle Channel / 200MHz / QPSK

Middle Channel / 200MHz / 16QAM

Ref Level 4G6.47dBm  Offset 451608 = RBW 3 MMz

Ref Level 4G6.47dBm  Offset 451608 = RBW 3 MMz

- 5B & SWT 15 ms  VBW 10e_Mode Auto Swerp - an 5dn = SWT 15 ms = VW 101 Mode Auio Sweep
T Occupled Bandwidth T Occupled Bandwidth
40 40
30 30
20 dBon 20 dBon
A g Ty L et g o
10 dBer T o o s 4 10 dBer el ol ¥ bl o g ot
I I T |
] i | | \
g \ f
n}\ ‘ l‘
I Ll Y
A b sonsig il ) .
Wil e S e | hambbhfibecpil A Ty
30 dBen- 30 dBen-
|CF 25.0 GHz 1001 pts 40.0 MHz/ Span 4000 MHz |CF 25.0 GHz 1001 pts 40.0 MHz/ Span 4000 MHz

2498641 GHz

24502929 GHz
25.093 684 GHz

16.56 dBm
11.98 dBm
12.44 dBm

Occbw
Oce Bw Centroid
Occ Bw Freq Offset

190.755025 233 MHz
24,998 306631 GHz
1,693 368 776 MHz

15:48:03 30.12.2024

Mesusing,

2496204 GHz
24503 105 GHz
25,093 687 GHz

190.582074331 MHz
21,998 39602 GHz
1.603 98001 MHz

Occbw
Oce Bw Centroid
Occ Bw Freq Offset

15:47:45 30.12.2024

Mesusing,

Highest Channel / 200MHz / QPSK

Highest Channel / 200MHz / 16QAM

Ref Level 46.47dBm  Offset 45168 = REW 3 Mz
- At DB = SWT 15 ms & VBW 10MH:

Mode Auto Sweep

Ref Level 46.47dBm  Offset 45168 = REW 3 Mz
- At DB = SWT 15 ms & VBW 10MH:

Mode Auto Sweep

1 Oceupled Bandwidth i 1 Oceupled Bandwidth
Ml 1512d6m i
40 asssioan] [ [40
30 30
20 dm + . 20 dm -
}A r
L SRR A P Y ) EUN WATPTLN e . ) "
108 ikl S e ¥ k] 108 I o gy BT e
/ . | f 1 1
| \ | | I
| [ I |
! \
s w,y"f, PSP ra— A W O P
g W | [N ¥ IR TS PR e e
30 dBen- 30 dBen-
|CF 25.15 GHx 1001 pts 40.0 MHz/ Span 400.0 MHz |CF 25.15 GHx 1001 pts 40.0 MHz/ Span 4000 MHz
L 1 25.13561 GHz 1512 dBm Occ Bw 191.248 094 849 MHz L 1 25.063 29 GHz 14.22 dBm Occ Bw 191.171 399948 MHz
m 1 25.052868 Gz 11.20dtm Occ Bur Centrsid 25,148 292,006 Gtz m 1 25.052 795 Gz 907 dbm Occ Bur Centrsid 25.148 380497 Gz
n i 25244 116 Ghe 11.48 gl Occ B Freg Offset 1507954 341 Wiz n i 25243956 Ghe 594 dbn Occ B Freg Offset 1513502 616 Wiz
escs NN e
11:00:37 31.12.2024 11:22:12 91.12.2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: A6 - 5 of 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

DFT-s-OFDM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H
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25.043 729 GHa Occ Bw Freq Offset 1,562 677 651 MHz

25043536 GHz 6.97 dm Occ Bw Freq Offset 1546116 72 MHz

Mesusing,

12:58:16 31.12.2024

o

Mesusing,

13:05:03 31.12.2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

DFT-s-OFDM

NR Band n258B

Lowest Channel / 400MHz / QPSK

Lowest Channel / 400MHz / 16QAM

Ref Level 46.47dBm  Offset 45.16 B = REW 5MH:

- an 0B = SWT_ 3.2 ms = VBW 20 Mz

Mode Auto Sweep

Ref Level 46.47dBm  Offset 45.16 B = REW 5MH:
- an 0aB = SWT s = VBW 20 Miiz

Mode Auto Sweep

40 dBor anserseacny] | [40 dom S————
20 dm 20 dm
x x
- ~ o b Andireed et e, L Aneny
0 ; n T
| Y \ [ : |
o o -

TN N |
YT e

T T

D phg bbb Pl P
o

gt A bl

40 dBerr
50 dBar
(CF 24.95 GHr 1001 pts 0.0 MHz/

Span 800.0 MKz

24,987 56 GHz

24753976 GHr

15.94 dBm
11,77 4B

Oce Bw 389.902 665 762 MHz
Oce Bw Centroid 24,548 927 634 GHz

40 dBerr
50 dBar
(CF 24.95 GHr 1001 pts 0.0 MHz/

Span 800.0 MKz

2501074 GHz
24754323 GHz

14.83 dBm
10.03 4B

Oce Bur
Oce Bw Centroid

389.196 426 847 MHz
24,548921 592 GHz

25143879 Ghz

12.19 g

Oce Bw Freq Offset 11072366214 MHz

08:33:32 29.12.2024

Messusing,

s & Taan

2514352 GHz

13,14 g

Occ Bw Freg Offset

1078408 111 MHz

08:32:28 29.12.2024

Messusing,

s & aom

Middle Channel / 400MHz / QPSK

Middle Channel / 400MHz / 16QAM

Ref Level 46.47dBm  Offset 451608 = RBW 5 MMz

Ref Level 46.47dBm  Offset 451608 = RBW 5 MMz

= s oa & W13 2084z Mode Ao Sweep = s o & SWT 32 2084z Mode Ao Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth
40 40
) )
20 dBir . 20 dBir
o~ » e TR - -
10t : T 10t : o
{ | [ N |
| | / |
Y - ] 3
A, P e v yerort I FY Bouev WY (SR SRR SR
20 dbr a0
30 dBan- 30 dBan-
GaocH 1061 pis 80. Miiz/ Spon 8900 | | (FI50GH: 1061 pis 80. Miiz/ Spon 8900 Mz
L 1 25.036 76 GHz 15.94 dBm Occ Bw 389.736989 353 MHz L 1 24.917 68 GHz 14.51 dBm Oce B 389.911 047103 MHz
n 1 24503555 GHz 11.70 dtm Oce b Centroid 24,99 473 569 Gtz n 1 20803 75 Gz 1036 dtim Oce b Centroid 24,99 705 436 Gz
73 ) 25193 392 G 1153 g Occ B req Offset 1576 430912 iz 73 ) 25193661 G 1126 b Occ B req Offset 1,294 563 896 iz

03:33:55 31.12.2024

Mesusing,

03:35:03 31.12.2024

)

s UMMNN

Highest Channel / 400MHz / QPSK

Highest Channel / 400MHz / 16QAM

5MHE

Ref Level 46.07dBm  Offset 45,16 dE & RBW.
- VBW 20 MH

- At DdB = SWT 3
cupled Bandwidth

Mode Auto Sweep

Ref Level 46.47dBm  Offset 45168 = RBW  5MM:
- At DB & SWT 3.2 ms & VBW 20 MHz
cupled Bandwidth

Mode Auto Sweep

40 24558 090 G| 40

30 30

20 dBrm 20 dBrm

10 dien- ] C = T 10 dBer g

pasw it

AN iy

gt A A

20 dbn e oA
30 dBan- 30 dBan-
|CF 25.05 GHx 1001 pts 80.0 MHz/ Span 800.0 MHz |CF 25.05 GHx 1001 pts 80.0 MHz/ Span 800.0 MHz

2495809 GHz

24853 714 GHz

15.32 dBm
1117 dBm

Occbw 390.055006 724 MHz
Oce Bw Centroid 25,048 741 107 GHz

24.957 68 GHz
24854 134 GHz

1453 dBm
9,65 dBm

Occbw
Oce Bw Centroid

389.355 744902 MHz
25,048 811 896 GHz

25.043 768 GHa

12.16 g

Occ Bw Freq Offset 1256 892 94 MHz

14:29:34 31.12.2024

a0
F& gen

Mesusing,

25.243 49 GHz

10.28 dBm

Occ Bw Freq Offset

1.188 104 25 MHz

14:31:02 31.12.2024

—— o

Mesusing,

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

DFT-s-OFDM

NR Band n258B

Lowest Channel / 400MHz / 64QAM

Ref Level 46.47dBm  Offset 45.16 B = REW 5MH:
- an aB = SWT 3.2 ms & VBW 20z Mode Auto Sweep
1 Ocupled Bandwidth

40 B

30 dBm

] \ intentionally blank

Y P

40 dBerr

50 dBar -
(CF 24.95 GHr 1001 pts 0.0 MHz/ Spon 800.0 MHz

24.885 26 GHz E Oce Bw 389.255996 089 MHz

24754 224 GHz 76 Oce Bw Centroid 24,548 851 549 GHz
25,143 48 Gz £.05 dBr Oce Bw Freq Offset 11143050501 MHz

e A

08:31:31 29.12.2024

Middle Channel / 400MHz / 64QAM

Ref Level 46.47dBm  Offset 451608 = RBW 5 MMz
- At DB ® SWT 3.2 ms & VEW 20MHz _Mode Auto Sweep
1 Occupied Bandwidth

20 dBm

10 e S NN ¥; AU R——

{ | intentionally blank

BBt S 4 | [FY P Pra—— WY

30 dben

GF25.0GHz : 1001 pa 80.0 MHz/ ‘Span 800.0 MHz
[2 Marker Table

M 1 2493526 GHz 11.43 dBm Occbw 389.282273831 MHz
m 1 24803585 GHz 7.56 dBm Oce Bw Centroid 24,998 225,926 GHz
7] 1 25.192 867 GHz 7.3 gy Occ Bw Freq Offset 1.774073 848 MHz

03:35:21 31.12.2024

Highest Channel / 400MHz / 64QAM

Ref Level 46.47dBm  Offset 45168 = RBW  5MM:

- At DB ® SWT 3.2 ms & VEW 20MHz _Mode Auto Sweep
1 Occupied Bandwidth

20 dBm

108 B R 3

] | intentionally blank

RIS SRS, N Lasyucptsalosse

30 dben

(GF 25,05 GHx : 1001 pa 80.0 MHz/ ‘Span 800.0 MHz
[2 Marker Table

M 1 2498606 GHz 11.80 dBm Occbw 388.999419 715 MHz
m 1 24854 168 GHz 771 dbm Oce Bw Centroid 25,048 667 676 GHz
7] 1 25.043 167 GHz 7.8 gy Occ Bw Freq Offset 1,332 323 636 MHz

[T e T

14:32:02 31.12.2024

TEL : 886-3-327-0868 Page Number : A6 - 9 of 49
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

CP-OFDM

NR Band n258B

Lowest Channel / 50MHz /| QPSK

Lowest Channel / 100MHz / QPSK

Ref Level 46.47dBm  Offset 45.16 05 & RBW | Mz
OB = SWT_1.2ms = VBW 3 Mz
4 Bandwidth

Mode Auto Sweep

Ref Level 46.47dBm  Offset 45.16 05 & RBW | Mz
0aB = SWT
4 Bandwidth

1.2ms & VBW 3 Mz Mode Auto sweep

Wi 3 CTTED
40 dBor o 40 dBor 20790810 GHy|
30 dBon 30 dBon
» »
P PPN oty TRV Y .

10, i 10, T T 4 frac T

! \
o0, o0, { T

e Nl Nl o, W &
i N A lm e, " P O,
s ™ i T | L el pia P e
i S

40 den 40 den
S0 dBan- S0 dBan-
|CF 23.775 GHz. 1001 pts 10.0 MHz/ Span 100.0 MHz |CF 23.8 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz

M 1 24.7705 GHz 18.35 dBm Oce Bw 46.050391 907 MHz M 1 2479061 GHz 14.50 dBm Oce Bw 93.88623175 MHz
m 1 24751 B384 GHz 1110 4B Oce Bw Centroid m 1 24752966 GHr 10.31 4B Oce Bw Centroid 24799308992 GHz
k] 1 247575387 GHz 11,27 dBan Occ Bw Freg Offset k] 1 24846 852 Gz 11,13 dBn Occ Bw Freg Offset 231,007 726 506 bz

Messusing,

05:46:18 29.12.2024

s . & U

06:27:30 29.12.2024

Middle Channel / 50MHz /| QPSK

Middle Channel / 100MHz / QPSK

Ref Level 46.47dBm  Offset 45.16 0B = RBW 1 M
- At DaB & SWT 1.2 ms & VEW 3 Mz
1 Oceupied Bandwidth

Mode Auto Sweep

Ref Level 46.47dBm  Offset 45.16 0B = RBW 1 M
- At DaB & SWT 1.2 ms & VEW 3 Mz
1 Oceupied Bandwidth

Mode Auto Sweep

WO 1841 b i
40 sassooacwe| [ |40 24978020 Ghy|
10 10
20 dm . | 20 dm
S Rl A it e £ 50 PRPEUPTSII SN B

10 dBer — 10 dBer ; e

/ 1
E o \

o) bl T P
it s P T e bl

fihats P | [amuttirmee T
30 dBan- 30 dBan-
1566 061 ps 6.6 MHz/ Spon 100.0 MHz | | (€F35.0 Gz 061 ps 260 MHz/ Spon 200.0 Mz
2 Marker Table 2 Marker Table

93.991 04105 MHz

2497602 GHz 15.55 dBm

14:27:06 30.12.2024

M 1 249955 GHz 19.41 dBm Occ Bw 45.811 772241 MHz L 1 Occ Bw
n 1 243770789 6Hz 1239 dbim Qe Bue Centroid 24399584801 GHz n 1 24953031 Gz 1057 dtim Qe Bue Centroid 25000026 679 GHz
n 1 25,022 8907 GHz 1230 dBiny Qcc B Freq Offset 15.198 998 306 KMz n 1 25047022 Gz 1237 dbiny Qcc B Freq Offset 26,873 387 897 iz
S S
W ENNENNNER & J Mescins ANMENNEEN F& Cieaan

15:23:21 30.12.2024

Highest Channel / 50MHz / QPSK

Highest Channel / 100MHz / QPSK

Ref Level 46.47dBm  Offset 45.16 0B = RBW 1 M
- At DaB & SWT 1.2 ms & VEW 3 Mz
1 Oceupied Bandwidth

Mode Auto Sweep

Ref Level 46.47dBm  Offset 45.16 0B = RBW 1 M
- At DaB & SWT 1.2 ms & VEW 3 Mz
1 Oceupied Bandwidth

Mode Auto Sweep

I 1812dem i
40 somoocn] [ |40 2
) )
20 dBir 1 : 1 20 dBir
PR SIS P e Yooy PP W T
10 dBe i % 10 dBer {adich ol sk b s Mwwr..www'ﬁ
i Y |
¥ T
¢ w
e .
P L Whon gl b sl | |0t ‘“Jﬂ“ ko
T Phaifpnoaly] Myl
30 dBen- 30 dBen-
[FEFTTs 061 prs 0. it/ Spon 1000 | | (F253GHE 061 prs 26 it/ Spon 2000
2 Wiarke Tabie 2 Wiarke Tabie

93.837955 79 MHz

L 1 25.2207 GHz 19.12 dBm Occ Bw 45.849652 706 MHz L 1 25.19021 GHz 14.45 dBm Occ Bw
m 1 252019876 Gt 12,45 dbm G B Centroid 25224912499 Gz m 1 25153055 Gz 553 dEm G B Centroid 25199974 127 Gtz
n i 252478373 G 12,97 dbn G Buw Freq Offset 57551 498775 khiz n i 75246393 Gz 1011 b G Buw Freq Offset 75873 449009 ke
T
emios AMNNEE s UMMNN L
05:01:38 31.12.2024 10:20:04 31.12.2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG4N0917H

CP-OFDM

NR Band n258B

Lowest Channel / 200MHz /| QPSK

Lowest Channel / 300MHz / QPSK

Offset 45,160 = REW 3 Mz
i ® VBW 10 MHz_ Mode Auto sweep

Offset 45,160 = REW 3 Mz
i ® VBW 10 MHz_ Mode Auto sweep

20 dBon 20 dBon
0 - 0
et P kst | ot A gt b P
| \ V ¥ |
o L o
\ |
] e JT"qH 'J_H\W - e P LV NTRE I
KB AT 5 LT FH b S
il L - A
WAt - ol et
0 dm 0 dm
50 dBen- 50 dBen-
|CF 24.85 GHx 1001 pts 40.0 MHz/ Span 300.0 MHz |CF 24.8 GHz 1001 pts 60.0 MHz/ Span 600.0 MHz
S iarker Tabie S iarker Tabie
i 1 24,505 54 GHz 17.56 dBm Occbw 184,088 359 308 MHz i 1 25,0049 GHz 15,77 dBm Occbw 285606198 267 MHz
n 1 24752755 Gt 1215 6B Soe b Centroid 2484579357 Gtz n 1 24751 428 GH 372 dm Soe b Centroid 24,59 231 169 Gz
12 1 24 546 844 GHz 12.37 3By Occ Bw Freq Offset -200.430173302 kHz 12 1 25047035 GHz 10.92 dBery Occ Bw Freq Offset 768.831118271 kHz
T T

07:24:35 29.12.2024

08:02:22 29.12.2024

Middle Channel / 200MHz / QPSK

Middle Channel / 300MHz / QPSK

Ref Level 4G6.47dBm  Offset 451608 = RBW 3 MMz

Ref Level 4G6.47dBm  Offset 451608 = RBW 3 MMz

= it 0B & SWT_15ms & VBW 10MH: _Mode Auto Sweep - DB & SWT 2.0 ms & VBW 10MH: _ Mode Auio Sweep
1 Occupled Bandwidth 1 Occupled Bandwidth
w1
40 40
10 10
20 dm . » 1 20 dm
e MAANARASlS W A | b 2 T e, o b
10 dBerr T T i T + 10 dBerr f
| ¥ | | i
! \ J
I } A, !

) [ I AR, AW
ooty L g PR J"MI Ur’f'ﬂfl ) | A OO & ekl e Jagdih i
20 dBer } ! l«"‘#“%m\m, e | |20 40m
30 dBan- 30 dBan-
1566 061 ps 6.0 MHz/ Spon 4000 MHz | | (€F35.0 Gz 061 ps 6.0 MHz/ Spon 600.0 MHz
2 Marker Table 2 Marker Table

L 1 25.046 75 GHz 16.02 dBm Occ Bw 193.766 016 147 MHz L 1 24.968 83 GHz 14.82 dBm Occ Bw 292,307 305 36 MHz

n 1 24902747 Gz 1201 dbim Qe Bue Centroid 24999630322 Gz n 1 24 E53415 Gz 391 dbm Qe Bue Centroid 24399 568 637 GHz

n 1 25096513 Gz 1032 dBiny Qcc B Freq Offset 369,678 105 857 iz n 1 25145722 Gz 354 dBm Qcc B Freq Offset 431,362 672 684 k.

Mesusing,

15:48:21 30.12.2024

Mesusing,

02:49:39 31.12.2024

Highest Channel / 200MHz / QPSK

Highest Channel / 300MHz / QPSK

Ref Level 46.47dBm  Offset 45168 = REW 3 Mz

Ref Level 46.47dBm  Offset 45168 = REW 3 Mz

- 0B  SWT 15 ms  VBW 10z Mode Auto Sweep - 0B ST 2.4ms  VBW 10z Mods Auto Sweep
1 Gccupled Bandwidth 1w 1 Cecupled Bandiwidth
M 1630 dom i) =
40 25 208 140 G| 40 25208 450 G|
30 30
20 dBon 1 , 20 dBon
L R ARy N Y e " i
- i e Wy | b LAl 1 m“ 10 dor _‘,m*ww‘l'-ww'wv\ {.\yauu:m Lt _,\.v‘w\,“,m\‘
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! 1 | I I |
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v et M [T |
UL YL P i R Ly .
'hh Al V VPRt i) gt | | el Wbty
30 dBen- 30 dBen-
|CF 25.15 GHx 1001 pts 40.0 MHz/ Span 400.0 MHz |CF 25.1 GHz 1001 pts 60.0 MHz/ Span 600.0 MHz
3 Warke: Table 3 Warke Table
L 1 25.20514 GHz 16.39 dBm Occ Bw 194222254701 MHz L 1 25.20549 GHz 1460 dBm Occ Bw 294134744992 MHz
n 1 25052701 Gtz 1104 gt Occ e Gentoid 25.149812 141 Gtz n 1 24952296 Gtz 905 dBim Occ e Gentoid 2509936348 Gtz
I# : 25246523 Gy 1016 gt Ock Bue Freq Offset 187.658819 363 kha I# : 25,246 431 G 9394 dbm Ock Bue Freq Offset 636519622 154 iz
oo NN [ T

11:54:40 31.12.2024

13:14:08 31.12.2024

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

CP-OFDM

NR Band n258B

Lowest Channel / 400MHz / QPSK

Ref Level 46.47dBm  Offset 45.16 B = REW 5MH:

.

0 = i 1

0 ,I “

Lo IR PN F— intentionally blank
s

50 dBen- T

|CF 24.95 GHx 1001 pts 80.0 MHz/ Span 800.0 MHz

M 1 25.10664 GHz 16.48 dBm Oce Bw 392.689 884 278 MHz
m 1 24753714 GHz 10.91 4B Oce Bw Centroid 2495005301 GHz
k] 1 25,146 404 Gz 11.73 dBan Occ Bw Freg Offset 53.009 690624 kifz

T

08:34:32 29.12.2024

Middle Channel / 400MHz / QPSK

Ref Level 46.47dBm  Offset 451608 = RBW 5 MMz
- At DB ® SWT 3.2 ms & VEW 20MHz _Mode Auto Sweep
1 Occupied Bandwidth

a0

30

20 dBm

PR RPN NP VR ST PR P NS P

10 dien-

T PPN S intentionally blank

20 dBar

30 dben

GF25.0GHz : 1001 pa 80.0 MHz/ ‘Span 800.0 MHz

[2 Marker Table
M 1 2493286 GHz 15.85 dBm Occbw 392695182114 MHz
m 1 24803323 GHz 10.95 dBm Oce Bw Centroid 24,999 670 383 GHz
7] 1 25.196 018 GHz 11.19 g Occ Bw Freq Offset 329,611 122 528 khz

03:35:56 31.12.2024

Highest Channel / 400MHz / QPSK

Ref Level 46.47dBm  Offset 45168 = RBW  5MM:

- A 0B & SWT 3.3 ms & VEW 20 Mz Mode Auto Sweep

1 Gecupied Bondwidth 1Pk View
MM 1605 dom

40 25 014 580 G|

E)

20 e

I B e A P o
10 der . ¥ 12 [

il b intentionally blank

O v ek TR T
20 dir
30 dr
25,05 G b 0.0 MiHz/ Spon 00,0 WHz

[2 Marker Table
M 1 2501404 GHz 16.05 dBm Occbw 392250219681 MHz
m 1 24853883 GHz 1163 dBm Oce Bw Centroid 25050012 585 GHz
7] 1 25.046 142 GHz 11.48 g Occ Bw Freq Offset 12,585 312 061 kHz

14:27:02 31.12.2024
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swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H

Radiated Out of Band Emissions

Mode DFT-s-OFDM NR Band n258B : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
TRP Limit (dBm) QPSK 16QAM|64QAM QPSK [16QAM 64QAM| QPSK |16QAM 64QAM
Low | 0~10%0OB | =-5 | -521 | -6.60 | -6.43 | -6.73 | -5.40 | -12.74 |-25.956| -30.12 | -30.14
CH | >10%0B |<-13 -26.30 | -28.45 | -28.83 | -29.52 | -29.52 | -29.88 |-23.374| -17.05 | -19.80
High | 0~10%0B | =-5  -544 | -6.03 | -8.14 | -8.04 | -10.03 | -12.94 | -14.25 | -17.33 | -18.81
CH | >10%0B |<-13 -28.09 | -28.32 | -29.00 | -27.94 | -28.49 | -29.59 | -18.44 | -23.07 | -22.18
Result Compliance
Mode DFT-s-OFDM NR Band n258B : BE (dBm) 1 RB
BW 300MHz 400MHz
TRP Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low |0~10%0OB | =-5| -29.313 -17.23 -20.09 -17.34 -19.36 -22.71
CH >10%0B |=-13| -22.734 -13.32 -18.28 -16.89 -21.35 -23.65
Highc | 0~10%0B | =-5  -17.02 -19.28 -21.32 -15.70 -19.91 -21.62
H >10%0B |=-13] -19.25 -22.88 -24.00 -15.11 -22.52 -23.99
Result Compliance
Mode CP-OFDM NR Band n258B : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
TRP Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -5.36 -8.97 -25.621
CH | >10%0B |=<-13 -28.05 -29.88 -21.510
High | 0~10%0B | =-5 -5.68 -9.43 -15.39
CH | >10%0B |=<-13 -27.97 -28.77 -16.19
Result Compliance
Mode CP-OFDM NR Band n258B : BE (dBm) 1 RB
BW 300MHz 400MHz
TRP Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -29.133 -25.391
CH | >10%0B |=-13 -17.431 -20.897
High | 0~10%0B | =-5 -31.284 -13.98
CH | >10%0B |=<-13 -25.425 -14.35
Result Compliance

Note: Spectrum Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.5+3.46 + 107 + 20log(1) — 104.8 = 45.16(dB)

TEL : 886-3-327-0868 Page Number 1 A6 - 13 of 49
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No.: FG4N0917H
Mode DFT-s-OFDM NR Band n258B : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz

TRP Limit (dBm) QPSK 16QAM|64QAM| QPSK |16QAM | 64QAM QPSK [16QAM 64QAM

Low | 0~10%0OB | =-5 -14.84 | -17.88 | -19.02 | -19.64 | -21.20 | -21.82 | -23.68 | -24.51 | -27.58
CH | >10%0B |<-13 -22.32 | -24.69 | -27.35 | -24.49 | -26.74 | -28.60 | -27.46 | -28.57 | -29.46

High | 0~10%0B | =-5 | -15.31 | -18.85 | -19.81 | -23.89 | -26.22 | -26.95 | -27.90 | -29.06 | -28.99
CH | >10%0B |<-13 -23.81 | -25.93 | -28.12 | -23.64 | -27.99 | -29.60 | -29.61 | -29.75 | -29.41

Result Compliance
Mode DFT-s-OFDM NR Band n258B : BE (dBm) Full RB
BW 300MHz 400MHz
TRP Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -25.19 -26.02 -28.07 -26.81 -27.66 -29.72
CH | >10%0B |<-13 -2554 -28.03 -29.31 -27.20 -28.77 -29.75
High| 0~10%0B | =-5  -28.27 -29.32 -29.74 -28.42 -29.65 -29.85
CH | >10%0B |<-13 -28.61 -28.69 -29.02 -28.69 -28.86 -29.20
Result Compliance
Mode CP-OFDM NR Band n258B : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
TRP Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -16.18 -21.79 -21.75
CH >10%0B | =-13 -23.21 -25.31 -25.89
High | 0~10%0B | =-5 -17.96 -22.03 -23.10
CH >10%0B | =-13 -24.44 -27.13 -28.32
Result Compliance
Mode CP-OFDM NR Band n258B : BE (dBm) Full RB
BW 300MHz 400MHz
TRP Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -22.64 -24.87
CH >10%0B | =-13 -22.60 -26.29
High | 0~10%0B | =-5 -25.01 -26.04
CH >10%0B | =-13 -26.57 -27.45
Result Compliance

Note: Spectrum Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=39.5 +3.46 + 107 + 20log(1) — 104.8 = 45.16(dB)

TEL : 886-3-327-0868 Page Number 1 A6 - 14 of 49
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No.: FG4N0917H

DFT-s-OFDM

NR Band n258B / 50MHz /| QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

tiVie ~

Ref Level 46,47 dBm  Offset 451608 Made Auto Sweep

Ref Level 45,47 dBm  Offset 4516 ¢ Mode Auto Sweep.

1 Spurious Emissions

Limit Cheeh

6L
Count 100/100

SPURIOUS_LINE | ABS 002

20
2 20 dB
10 10 i
048
! |
SPURKOUS NE - ABS- 00 1
|

20 ’” |

©05:29:08 25.12.2024

04:44:42  31.12.2024

20
win VAV . . | ol
40 dBm- -40
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25250 GHz 25255 GHz 1.000 MHz 25.25498 GHz 31.12dBm 24.750 GHz 25.250 GHz 1.000 MHz 2524727 GHz 24.29 dBm -25.71 dB
25255 Ghz 25,500 Ghz 1.000 Mz 25.42599 GHz 31.21 dBm 15,250 GHz 25055 Gz 1,000 MHz 2525000 GHz 5.44 dBm 0.44dB
25.255 GHz 25.500 GHz 1.000 Mz 25.25506 GHz -28.09 dBm -15.09 dB
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5250 G 24.745 GHz 24750 GHz 1,000 MHz 24.74882 GHz -31.05 dBm -26.05 dB
24750 GHe 25250 Gz 1.000 Mz 2475254 GHz 21.95 dBm
25250 GHz 25255 Gz 1,000 MHz 2525246 GHz 3113 dBm 24750 GHz 25250 GHz 1.000 MHz 25.24709 GHz 23.02dBm -26.98 B
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SPORTON LAB.
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Report No.: FG4N0917H

DFT-s-OFDM
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24500 GHz 24740 GHz 1.000 Mz 2473886 GHz -29.52 dBm 16328 T TR 1000 Mitz 2069916 GHz 27.90 dBm 14.94 dB
24740 GHz 24750 GHz 1.000 Mz 2474999 GHz .73 dBm 1.73 dB
5250 G 24.740 GHz 24750 GHz 1.000 Mz 24.746 76 GHz -30.68 dBm -25.68 dB
24750 GHe 25250 Gz 1.000 Mz 2475312 GHz 2486 dBm -25.14 dB
25250 GHz 25260 GHz 1,000 MHz 25.25968 GHz -31.12dBm -26.12 dB 24.750 GHz 25250 GHz 1.000 Mz 2524685 GHz 24.76 dBm -25.24 dB
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